You are here: Home > MORE .... > Homelite > Other Homelite Equipment > Homelite VFS 150 Series Electric Concrete Vibrator UT-06056
Homelite VFS 150 UT-06056
Homelite VFS 150 UT-06056
Model: VFS 150 Series Electric Concrete Vibrator UT-06056 Add to My Models

Homelite VFS 150 UT-06056


XX. Head- W/Rubber Tip HM-A0262374
XX. Tip- Rubber HM-0262336
1. Tube- W/Plug HM-0262379
2. Eccentric Weight HM-0262330
3. Drive- Eccentric Weight HM-0262331
4. Ring- Snap HM-0262332
5. Bearing- Eccentric Weight (3 Required) HM-0262333
6. Cone- Head HM-0262334
7. Seal- Grease HM-0262335
XX. Head- W/Steel Tip HM-A0262328
XX. Tube- W/Plug (See Index #1 ) (Also Includes Item No.'S 2-7) HM-0262329
XX. Head- W/Rubber Tip HM-A0262375
XX. Tip- Rubber HM-0262345
8. Tube- W/Plug HM-0262381
9. Eccentric Weight HM-0262339
10. Drive- Eccentric Weight HM-0262340
11. Ring- Snap HM-0262341
12. Bearing- Eccentric Weight (4 Required) HM-0262342
13. Cone- Head HM-0262343
14. Seal- Grease HM-0262344
XX. Head- W/Steel Tip HM-A0262337
XX. Tube- W/Plug (See Index #8) (Also Includes Item No.'S 9-14) HM-0262338
XX. Head- W/Rubber Tip HM-A0262376
XX. Tip- Rubber HM-0262354
15. Tube- W/Plug HM-0262382
16. Eccentric Weight HM-0262348
17. Drive- Eccentric Weight HM-0262349
18. Ring- Snap HM-0262350
19. Bearing- Eccentric Weight (5 Required) HM-0262351
20. Cone- Head HM-0262352
21. Seal- Grease HM-0262353
XX. Head- W/Steel Tip HM-A0262346
XX. Tube- W/Plug (See Index #15) (Also Includes Item No.'S 16-21) HM-0262347
22. Tip- Threaded Male (Extensions Only) HM-0262355
23. Tip- Threaded Female (2) HM-0262356
24. Tip- 3 In. Hex Drive HM-0262357

Homelite VFS 150 UT-06056


1. Housing- Motor HM-0262301
2. End Bell HM-0262302
3. Handle- Motor HM-0262303
4. Plate- Cover (W/Screws) HM-0262304
5. Gasket- Cover Plate HM-0262305
6. Brush- Motor HM-0262306
7. Holder- Brush HM-0262307
8. Cap- Brush Holder HM-0262308
9. Cap- Metal HM-0262309
10. Switch- Electric HM-0262310
11. Boot- Rubber Switch HM-0262311
12. Cord- Switch HM-0262312
13. Protector- Rubber HM-0262313
14. Coil- Field HM-0262314
15. Armature- W/Fan HM-0262315
16. Spring- Rear Bearing Thrust HM-0262316
17. Bearing- Rear HM-0262317
18. Bearing- Front HM-0262318
19. Baffle- Nylon Vent HM-0262319
20. Tip- Motor Drive HM-0262320
21. Bolt- Field Coil (10-24 X 31/2") (2 Required) HM-0262321
22. Nut- Field Coil (10-24 X 5/8") (2 Required) HM-0262322
23. Bolt- End Bell (1/4-20 X 1 1/2") (2 Required) HM-0262323
24. Eyebolt- End Bell (1/4-20 X 3") HM-0262324
25. Eyebolt- Rear Handle (1/4-20 X 21/2") HM-0262325
26. Strap- Carrying HM-0262326
27. Cover- Rear Motor HM-0262327
28. Screw- Handle (2 Required) HM-0262377
XX. Decal- Plate Ident. (Not Shown) HM-0262373
.

Homelite VFS 150 UT-06056


XX. Shaft & Core (5') HM-A0262364
XX. Casing HM-0262361
XX. Core HM-0262358
XX. Shaft & Core (7') HM-A0262365
XX. Casing HM-0262362
XX. Core HM-0262359
XX. Shaft & Core (10') HM-A0262366
XX. Casing HM-0262363
XX. Core HM-0262360
XX. Shaft & Core (7') HM-A0262469
XX. Casing HM-0262466
XX. Core HM-0262463
XX. Shaft & Core (10') HM-A0262470
XX. Casing HM-0262467
XX. Core HM-0262464
XX. Shaft & Core (14') HM-A0262471
XX. Casing HM-0262468
XX. Core HM-0262465
XX. Extension Shaft (7') HM-A0262367
XX. Casing HM-0262369
XX. Core HM-0262371
XX. Extension Shaft (10') HM-A0262368
XX. Casing HM-0262370
XX. Core HM-0262372
XX. Extension Shaft (7') HM-A0262472
XX. Casing HM-0262475
XX. Core HM-0262478
XX. Extension Shaft (10') HM-A0262473
XX. Casing HM-0262476
XX. Core HM-0262479
XX. Extension Shaft (14') HM-A0262474
XX. Casing HM-0262477
XX. Core HM-0262480
.

Homelite VFS 150 UT-06056


XX. Head Oil HM-0262378
XX. Shaft Grease HM-0262380
.-xx. = Not shown on schematic.